LIQUID SPRAYERS

PARTS CATALOG

CHALLENGER
4450 MT SPRA-COUPE 2006

503987D1
Thursday, August 11, 2005



How to use this Parts Book

Parts Ordering Guide:

Ao~

Give the Serial Number

of your Chassis or System when ordering.

Use the part number and description when ordering parts.
Give the Assembly Title if needed.
Give the P/N number and date for the Parts Book if needed.

Parts List Abbreviations

NSS

Not Sold Separately

AR As Required, usually for a lubricant or adhesive

REF

Reference - Part called out on a different page.

NS Not shown in illustration
R/B Replaced by another number

ASM  assembly page

Notice:

Every effort has been made to ensure the accuracy of the information in this book. However, because of design changes
that can occur since this book was published, it is possible that some illustrations and part numbers can be different than
on your machine. The technical information in this book was correct at the time this book was approved for publication.

Assembly Title, refer
to Table of Contents

Footnote Reference

Assembly Page #,
refer to Table of
Contents

N

FUEL TANK AND TOOL BOX INSTL

ITEM  PART# QTY  DESCRIPTION COMMENTS
1 AG109742 4 MATTING-RUBBER,2.00X44.50X.12
2 AG109754 4 MATTING-RUBBER,2.00X46.00X.12
3 AG120558 1 TUBE WLDMT-FUEL LINE
4 AG122229 1 BRKT,STIFFNER, HAT SECTION
5 AG122302 1 BRKT-AUX BAT POST
6 AG125208 1 SHIELD-EXHAUST
7 AG125210 4 STRAP WLDMT-FUEL TANK
8 AG126403 4 BOLT-.31-18X2.75 G5 CRG ZN/Y
9 AG130111 1 PLATE,MTG-FUEL TUBE
10 AG130414 4 TUBE-RD,.750DX.12WALL X 2.00LG
11 AG262729 2 PLATE-SLOT SEALING
12 AG325049 1 CABINET ASM-TOOL BOX,LH SEE PAGE 4-2
13 AG325050 1 CABINET ASM-TOOL BOX,RH SEE PAGE 4-3
14 AG504815 1 TANK-FUEL,65GL,POLY,RH [A]
16 AG504816 1 TANK-FUEL,65GL,POLY,LH [B]
16 AG510939 - HOSE HYD 0.37 BULK 250PSI WP [BULK: 5 FT]
17 AG512346 - 3M 1300 YELLOW ADHESIVE (GAL) [BULK: 0.001 GL]
18 AG512885 AR LOCTITE ADHESIVE SEALANT BLUE
19 AG518292 2 BOLT-U .31-18X2.00X 2.69 RD SS
20 AG519556 1 SENDING UNIT FUEL LEVEL
21 AG522183 - HOSE-FUEL,2.00 ID [BULK: 2.5 FT]
22 AG522439 8 BOLT-.38-16X1.5,G5,ZN,CRG
23 AG522453 2 VENT-FUEL,90D, . 50MNPTX.38HOSEB
24 AG523919 8 CLAMP-HIGH TORQUE,3.00
25 AG550124 2 NUT 0.50-13NC HEX ZN REG
26 AG550205 4 WASHER LK 0.31 ZN REG
27 AG550213 4 NUT 0.31-18NC HEX ZN REG
28 AG550256 2 BOLT.50-13NCX1.25 G5 ZN HHD
29 AG550264 2 WASHER 0.50 LK ZN REG
30 AG550353 10 WASHER 0.50 FL ZN REG TYPE-B
31 AG551007 8 WASHER FL 0.37 ZN REG TYPE-B
32 AG551015 4 WASHER 0.31 FL ZN REG TYPE-B
33 AG551201 1 ADAP STR .37MNPT X .37MJIC (N)
34 AG552461 1 ADAP STR 0.50MNPT X 0.50MJIC
35 AG561025 2 CLAMP HOSE .218 TO .625 U5S
36 AG561867 2 PLUG PIPE 0.25-18 EXT HEXHD
37 AG801152 8 NUT 0.50-13NC HEX ZN REG NY
38 AG601411 8 NUT 0.37-16NC HEX ZN REG LK NY
39 AG601888 4 NUT 0.31-18NC HEX ZN REG NY
FOOTNOTE [A] FOR REPLACEMENT CAP USE AG055178
FOOTNOTE [B] FOR REPLACEMENT CAP USE AG055178

4-1

Footnote description

Part Book Section,
refer to Table of
Contents

FUEL SYSTEM GROUP

Copyright © 2003 AGCO Corporation

2005 ROGATOR 1264 CHASSIS 7]

Assembly Reference,
see referenced page

Footnote Reference,
see notes below.

Part Book Title, refer
to Part Book Cover




4450 MT SPRA-COUPE 2006

SECTION 1 - ENGINE GROUP

WR121027
6703507
WR121163
WR123096
WR123097
WR121510
WR123098
WR123104
WR125783
6668788
503978D1
6665654

ENGINE SUPPORT GROUP
ARM ASSY-PULLEY
EXHAUST GROUP
COOLING GRP

AIR CLEANER GRP
FILTER-AIR

FUEL GRP - 4000 SERIES
INSTALL THROTTLE
ENGINE-PERKINS 122 HP
PACKAGE-PARTS,FORD
ENGINE INSTL-CAT 122HP
MOTOR-STARTER

SECTION 2 - DRIVELINE GROUP

WR123102
WR123127
WR127275
WR55922
WR55923
6800721
WR123141
WR121641
WR121651
7001735
WR55933
7001734
6661411
WR36176
6673306
6672337
6673303
6626530

SECTION 3 - FRAME AND SUSPENSION GROUP

WR135239
WR135240
WR123124
WR123125
6595456
WR126434
6595398
WR126433
6626949
WR121025
WR132676
6669692

DRIVE TRAIN INSTL - 4000 MT
STEERING GRP - WF,80 IN
BRAKE INSTL-4450

BRAKE ASSY,LH

BRAKE ASSY,RH

CYLINDER ASSY-BRAKE
CHAINCASE GRP-4450
CASE-CHAIN,FNL DRIVE,LH,ASM
CASE-CHAIN,FNL DRIVE,RH,ASM
DRIVESHAFT INSTL-4000,80
SHAFT-DRIVE 80-108 HD

OPT-72 IN DRIVESHAFT
TRANSMISSION ASSY

SHAFT DRIVE T-S,MANUAL
SHAFT-DRIVE,72IN
DIFFERENTIAL ASSY
SHAFT-DRIVE,72IN

CLUTCH ASSY

FRAME GROUP - 4000M7
FRAME GRP - 4000M8
FRAME-ADJ REAR
FRAME-ADJ REAR

FRAME ASSY

CHANNEL ASSY

FRAME ASSY

CHANNEL ASSY
F/A-FRONT EXTENSION,SC
FOOTBOARD GROUP
FTBOARD GRP-W/O BM REST,4450MT
HITCH-INSTL

1-1
1-2
1-3
1-4
1-5
1-6
1-7
1-8

1-10
1-11
1-12

2-1
2-2
2-3
2-4

26
2-7
2-8
2-9
210
2-11
2-12
213
2-14
2-15
2-16
2-17
2-18



4450 MT SPRA-COUPE 2006

WR126866 BELLY PAN INSTL-WF 3-13
SECTION 4 - AXLE AND STEERING GROUP

WR131685 EXTENSION INSTL-FRONT 4-1
6803935 WIDE FRONT GROUP-72 IN ,SC 4-2
6803944 OPT-WIDE FRONT,SC 4-3
6803541 HUB ASSY-WHEEL 4-4
WR39080 TIE ROD ASM-3440-80 4-5
WR39079 TIE ROD ASM-3440-72 4-6
6626719 STEERING GRP-WF,72 IN 4-7
6597223 STEERING ASSY-ARM 4-8
SECTION 5 - HYDRAULIC GROUP

WR123122 TUBE ASSY 5-1
WR26528 VALVE-CHECK,CV08200N25 5-2
WR36507 CYLINDER-HYD, 5-3
WR122643 VALVE-HYD,BM LFT/TRK ADJ,3BANK 5-4
6597879 GRIP ASSY-HANDLE 5-5
6801744 TANK ASSY-HYD 5-6
WR123630 HYD INSTL-WF STEERING 5-7
WR123631 HYD INSTL-80 AXLE ADJ, 4000 5-8
WR123632 HYD INSTL-72 AXLE ADJ, 4000 5-9
WR134265 HYD INSTL-H FRM 5-10
WR134272 ASM-VALVE RELIEF BOOM TIP 5-11
WR123635 HYD INSTL-BOOM FOLD 5-12
WR122415 CYLINDER-HYD,2.00X4.00X1.00 5-13
WR129450 CYLINDER-HYD,2.00X8.44X1.00 5-14
WR122424 CYLINDER-HYD,1.75X16.84X1.00 5-15
WR122422 CYLINDER-HYD,1.75X5.00X1.00 5-16
WR122423 CYLINDER-HYD,1.75X6.19X1.00 5-17
WR122414 CYLINDER-HYD,2.00X20.00X1.00 5-18
WR122407 CYLINDER-HYD,2.00X15.25X1.00 5-19
WR122408 CYLINDER-HYD,2.00X14.25X1.00 5-20
WR122409 CYLINDER-HYD,1.50X8.38X.75 5-21
WR128010 CYLINDER-HYD,2.25 X 1.00 X 6.5 5-22
WR235991 CYLINDER ASM- BOOM TIP FOLD 5-23
WR129756 HOSE INSTL-BM TILT,SC6080,7X50 5-24
WR129757 HOSE INSTL-BM TIP,SC6080,7X50 5-25
WR133193 HYD INSTL-4X50MT CHAS,SC6080 5-26
6664973 VALVE-FLOAT,2 POSITION 5-27
WR128811 CYL ASM-HYD,BM SWING, SC6080 5-28
WR128929 TUBE INSTL-HYD,H FRAME 5-29
WR133622 VALVE ASM-HYD,BOOM,6 BANK,4X50 5-30
WR122642 VALVE-HYD,BOOM,6 BANK 5-31
WR133623 HOSE INSTL-HYD,H FRAME,4X50 5-32
WR133625 HOSE INSTL-HYD,BM LFT,4X50 5-33
WR133621 VALVE INSTL-HYD,BM,6 BANK,4X50 5-34
WR134266 ASM VALVE-HYD, H FRAME 5-35
WR134515 HYD INSTL-CHASSIS,4000M 5-36

WR134293 ASM VALVE-2 POSITION, FLOAT 5-37



WR134516
WR134517
WR134518
WR134519
WR134520
WR134282
WR134283
WR134289
WR37386
WR123121
WR122403
6801835

4450 MT SPRA-COUPE 2006

ASM PUMP-HYD 4000,CHASSIS
ASM-VALVE CHARGE

ASM FILTER-HYD,4000,CHASSIS
ASM-SWITCH PRESSURE

ASM VALVE-HYD,4000,CHASSIS
HYD INSTL-H FRAME

ASM VALVE-HYD, H FRAME
HYD INSTL-NO H FRM

VALVE ASSY-CONTROL

PUMP HYDRAULIC
CYLINDER-HYD,2.00X20.00X1.00
TANK ASSY

SECTION 6 - CAB GROUP

6801637
6669627
503977D1
504177D1
WR134145
WR127683
6653399
6672201
WR125695
WR127307
505457D1
505432D1

SECTION 7 - AIR CONDITIONING AND HEATING GROUP

6669015
6668716
6661067
6662674

PEDAL ASSY-BRAKE
VALVE-MODULATING
CAB INSTL CHAL

CAB TOP ASM-CHAL
KIT-RADIO,SC

SEAT INSTL
SEAT-SUSPENSION
THROTTLE ASSY-HAND
CLUTCH PEDAL INSTL
SHIFT INSTL-MT
KIT-RADIO,SC

HYD INSTL-CHAS,4000M,SC6080

HEATER-KIT

AIR CONDITIONER-KIT
BLOWER-KIT

FAN ASSEMBLY

SECTION 8 - ELECTRICAL GROUP

6624973

WR123114
WR123116
WR128001
WR134429
WR128124
WR128557
WR126509
6617401

6663952

KIT-OVERSPRAY

ELECTRICAL INSTL-3 VALVE
ELECTRICAL INSTL-5 VALVE
BATTERY INSTALL

ELECTRICAL INSTL-CHASSIS,4000M
ELECTRICAL INSTL-CAB
F/A-FLOODLIGHT KIT
ALTERNATOR,140 AMP-2 GROOVE
LIGHT ASSY

LIGHT-FLOOD,MED

SECTION 9 - APPEARANCE GROUP

503981D1

HOOD INSTL-CHAL

5-47
5-48
5-49

7-1
7-2

7-4

9-1



4450 MT SPRA-COUPE 2006

504172D1 HOOD ASM-CHAL 9-2

SECTION 10 - TIRE AND WHEEL GROUP

503979D1 TIRE INSTL-320/9,GRAY 10-1
504433D1 TIRE ASM-320/85R24,LH,GRAY 10-2
504434D1 TIRE ASM-320/85R24,RH,GRAY 10-3
504435D1 TIRE ASM-9.00X24,GRAY 10-4

SECTION 11 - DECAL GROUP

503984D1

6801836
6672457

DECAL INSTL-CHAL,4450

SECTION 12 - TANK AND SADDLE GROUP

TANK ASSY-SPRAY
COVER-HINGED

11-1

12-1
12-2

SECTION 13 - PRODUCT PUMP AND PRESSURE PLUMBING GROUP

WR123351 SPRAY INSTL-60 FT MANIFOLD 13-1
WR123567 SPRAY INSTL-4000 CHASSIS 13-2
WR128592 SPRAY SYSTEM INSTAL-H FRM 13-3
WR55864 VALVE ASSY-BOOM SHUT OFF, 13-4
WR55858 VALVE ASSY-KZ, 3 SECTION, 13-5
WR425565 SPRAY INSTL-CTR MANIFOLD 13-6
WR123352 SPRAY INSTL-80 FT MANIFOLD 13-7
WR123568 SPRAY INSTL - H FRM 13-8
WR55861 VALVE ASSY-BOOM SHUT OFF, 13-9
WR425567 SPRAY INSTL-LOOSE PARTS KIT 13-10
6596508 NOZZLE ASSY-SINGLE 13-11
6596509 NOZZLE ASSY-DOUBLE 13-12
6668810 PUMP-SPRAY 13-13
6802436 VALVE ASSY-INLET 13-14
6665873 FILTER ASSY-BOOM 13-15
WR55856 VALVE ASSY-KZ, 5 SECTION, 13-16
WR132508 NOZZLE ASM-SINGLE 13-17
WR132509 NOZZLE ASM DOUBLE 13-18
WR133819 MANF INSTL-CTR,SC6080,4X50 13-19
WR133905 VALVE ASM-SHUTOFF,BM SECT,5 13-20
6632184 VALVE-PRESSURE,CONTROL 13-21
WR133820 OPT-PP PLMB,SC6080X5X20,0N 13-22
WR127095 PIPE ASM-90D W/1.00HB,6X20,PP 13-23
WR127097 PIPE ASM-T W/2 1.00HB,5X20,PP 13-24
WR133893 PIPE ASM-X W/3 1.00HB,5X20,PP 13-25
WR133896 PIPE ASM-T W/2 1.00HB,2X20,PP 13-26
WR133897 PIPE ASM-90D W/1.00HB,3X20,PP 13-27
WR133898 BRKT ASM-STR,LG,2IPS,REV P CLP 13-28
WR133980 NOZZLE ASM-OPT,80X20 ON,TPL 13-29



6596121
6512905
WR50914
6670750
504212D1
WR128771

4450 MT SPRA-COUPE 2006

STRAINER-MANIFOLD
INSERT ASSY-SQ END

VALVE-BALL,2IN FP,W/CAM

FILTER-INLINE
FLWMTR KIT-2.00SP FLG,RFM60P
FLWMTR-2.00SP FLG,RFM60P,12V

SECTION 14 - BOOM GROUP

WR37476
WR37776
WR37564
WR37810
WR121622
WR123366
WR38719
WR38720
WR123367
WR123368
WR123369
WR425564
WR128736
WR125308
WR125307
WR125309
WR128733
WR125244
WR128734
WR128732
WR133801
WR133805
WR133821
6804644
WR122500
WR122516
WR122517
WR122519
WR122520
WR122571
WR122610
WR129084
WR129085
WR129086
WR132555
WR519562

TILT RACK ASSEMBLY

TUBE ASSY-RACK TILT

BOOM LIFT GROUP

REAR H FRAME GROUP

SPRING, ASSY

BOOM GRP-RH,60 FT

LINK ASSY-WING FOLD,INNER
LINK ASSY-WING FOLD,OUTER
BOOM GRP-LH,60 FT

BOOM GRP-RH,80 FT

BOOM GRP-LH,80 FT

KIT-LOOSE PARTS,BOOM HINGE
OPT-BOOM 60/80

BOOM ASM-60/80,LH

BOOM ASM-60/80

BOOM ASM-60/80,RH

RACK INSTL-TILT,BOOM,60/80
RACK ASM-TILT,BOOM,60/80
FRAME INSTL-H,REAR,BM,60/80
FRAME ASM-H,REAR,BM,60/80
BAR INSTL-MTG,PLMB,CTR,SC6080
LIFT INSTL-BOOM,PAR LINK,4X50
BOOMREST INSTL-SC6080,4X50
BAG-PARTS

BRKT ASM-STR,LG,3IPS CLP
BRKT ASM-STR,SH,IPS CLP,P CLP
BRKT ASM-STR,LG,IPS CLP,2P
BRKT ASM-STR,LG,2IPS CLP
BRKT ASM-L,PP STAUFF

BRKT ASM-L,PP STAUFF,REV P CLP
BRKT ASM-L,PP STAUFF,CTR P CLP
BRKT ASM-STR,LG,2IPS CLP,1.00U
BRKT ASM-L,PP STAUFF,1.00U
BRKT ASM-STR,SH,IPS CLP,1.00U
BRKT ASM-STR,LG,2IPS,P CLP
NOZ HLDR-TPL 1.00 IPS

13-30
13-31
13-32
13-33
13-34
13-35

14-1

14-2

14-3

14-4

14-5

14-6

14-7

14-8

14-9
14-10
14-11
14-12
14-13
14-14
14-15
14-16
14-17
14-18
14-19
14-20
14-21
14-22
14-23
14-24
14-25
14-26
14-27
14-28
14-29
14-30
14-31
14-32
14-33
14-34
14-35
14-36

SECTION 15 - CONTROLLER GROUP

505464D1 CONTROLLER INSTL-RAVEN 460,WF 15-1

SECTION 16 - FOAM MARKER GROUP



4450 MT SPRA-COUPE 2006

WR55875 F/A-MARKER,RSC 2130 16-1
6631680 COMPRESSOR-FOAM MARKER 16-2
WR55879 FILTER ASSY-CARBON 16-3
WR55904 DEFLECTOR-COLLECTOR, 2 IN 16-4
WR55888 RSC FOAMHEAD/VALVE ASSY 16-5
WR55908 TANK ASSY,13 GAL RSC2130 16-6
WR55910 CAP-ASSY, 2 1/4 IN 16-7
6660391 FILTER ASSY, INCLINE 16-8
WR132886 CONTROL MODULE ASSEMBLY 16-9
SECTION 17 - OPTIONS GROUP
WR125685 FRESH WATER INSTL 17-1
WR130579 F/A-50HR FILTER KIT 17-2
WR130580 F/A-500HR FILTER KIT 17-3
WR131686 OVERSPRAY INSTL 17-4

WR126863 F/A CROP DEFLECTOR,3400,4400 17-5






ENGINE SUPPORT GROUP WR121027

RANKSHAFT PULLEY

1-1 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



ENGINE SUPPORT GROUP WR121027

ITEM PART # QTY DESCRIPTION COMMENT

1 WR55215 2 SCREW-HEX FLG,M10X1.5X25 CL8.8

2 WR55217 4 SCREW-HEX FLG,M10X1.5Z35 CL8.8

3 WR55222 4 SCREW-HEX FLG,M16X2X50 CL8.8

4 WR55268 2 SCREW-SH HEX 3/8 NC X

5 WR55301 6 NUT-FLANGE,M10 X 1.5,PREV

6 WR55354 2 NUT-TOPLOCK, 1/2-13UNC G8

7 WR 120882 1 MOUNT-W/A

8 WR512885 AR LOCTITE ADHESIVE SEALANT BLUE

9 WR515782 4 WASHER 0.43 FL ZN REG G8

10 WR550825 2 NUT 0.37-16NC HEX ZN REG

11 WR551392 1 BOLT 0.50-13NCX 2.75 G5 ZN HHD

12 WR552127 2 BOLT 0.37-16NCX 2.25 G5 ZN HHD

13 WR556103 1 BOLT 0.50-13NCX 3.00 G5 ZN HHD

14 6597481 1 PULLEY-MACH

15 6627918 1 BELT-PUMP,SPRAY

16 6655781 2 BEARING-THRUST

17 6660995 4 RING-GREASE

18 6661785 2 MOUNT-ENGINE

19 6661787 2 WASHER-SNUBBING

20 6662997 2 PULLEY-IDLER

21 6700722 2 SPRING-TORSION

22 6703507 2 ARM ASSY-PULLEY SEE PAGE 1-2

23 6704443 2 BUSHING-SPACER

24 6704444 2 WASHER-COUNTRBORED

25 6704820 4 O RING-METRIC

26 6706043 2 TUBE-SPACER

27 6800795 1 BRACE, A/C MOUNT

28 6801631 1 BELT-COMPRESSOR,A/C

29 377561X1 4 BOLT-7/16-20X2.00 GR8 PH&O HHD

FOOTNOTE [A] FOR REPLACEMENT FAN PULLEY USE 6670934

1-1 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



ARM ASSY-PULLEY 6703507

V4

Y
~,
B\
AN
\
\\
\

G

1-2 ENGINE GROUP

1
Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



ARM ASSY-PULLEY 6703507

ITEM PART # QTY DESCRIPTION COMMENT
1 6670682 1 SLEEVE-BEARING
2 6703506 1 ARM-PULLEY
1-2 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



WR121163

EXHAUST GROUP

ENGINE GROUP

1-3

4450 MT SPRA-COUPE 2006

Copvright © 2005 AGCO



EXHAUST GROUP WR121163

ITEM PART # QTY DESCRIPTION COMMENT

WR029298
WR55158
WR55312

2 BOLT M10-1.50X 35MM G8.8 ZN HH
2 WASHER-FLAT,10MM ID,
2 NUT-LOCK HEX,M10 X 1.5,
WR55535 1 BRACKET EXHAUST
WR121164 1 PIPE-EXHAUST
WR568276 2 MOUNT-VIBRATION
6595786 2 CLAMP-FULL CIRCLE
6626146 1 PIPE-TAIL
6627230 1 BRACKET-EXHAUST
6660863 1 CLAMP ASSY-EXHAUST
6671620 1 MUFFLER-SPARK ARRESTOR

= 2 O 0 ~N O O,k ON =

- O

1-3 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



COOLING GRP WR123096

1-4 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



COOLING GRP WR123096

ITEM PART # QTY DESCRIPTION COMMENT
1 WR10857 3 CLAMP-HOSE,2 1/2 SST,

2 WR25752 1 SCREW-CAP HEX M8 X 16,

3 WR33851 3 NUT-HEX METRIC,M8 X 1.25

4 WR35119 2 ELBOW-BRASS 90,-06HB/

5 WR50830 1 CLAMP-SUPPORT,CUSHION,

6 WR50838 1 NUT-HEX ,METRIC MIO-1.5

7 WR55048 2 SCREW-CAP HEX M10 X 45

8 WR55106 1 WASHER-LOCK SPRING,10 MM

9 WR55157 2 WASHER-FLAT,8MM ID,

10 WR55158 6 WASHER-FLAT,10MM ID,

1 WR55159 1 WASHER-FLAT,12MM ID,

12 WR55191 2 HEX HEAD,THREAD ROLLING SCREW

13 WR55205 12 SCREW-HEX FLG,M8X1.25X16 CL8.8

14 WR55206 5 SCREW-HEX FLG,M8X1.25X20 CL8.8
15 WR55208 3 SCREW-HEX FLG,M8X1.25X30 CL8.8
16 WR55214 2 SCREW-HEX FLG,M10X1.5X20 CL8.8
17 WR55215 1 SCREW-HEX FLG,M10X1.5X25 CL8.8
18 WR55229 2 CLAMP-SUPPORT CUSHION,
19 WR55247 5 CLAMP-SUPPORT CUSHION DBL
20 WR55281 4 NUT-FLANGE,M10 X 1.5
21 WR55301 4 NUT-FLANGE,M10 X 1.5,PREV
22 WR55349 5 SCREW-HEX,3/8 X 3/4,
23 WR55353 2 NUT-TOPLOCK, 3/8-16UNC G8
24 WR55410 14 NUT-FLANGE,M8 X 1.25 CLS8,
25 WR121502 1 FAN-COOLING
26 WR121506 1 MOUNT-WA RADIATOR
27 WR124049 1 SUPPORT-ENGINE COVER
28 WR124563 1 HOSE-RADIATOR OUT
29 WR124564 1 HOSE-RADIATOR INLET
30 WR124934 1 SHROUD, FAN
31 WR124935 1 SHIELD-FAN
32 WR 124986 1 SHIELD-FAN, SIDE
33 WR125351 1 MOUNT-CONDENSOR,LH
34 WR 125352 1 MOUNT-CONDENSOR,RH
35 WR125353 1 BRACKET-RADIATOR LH
36 WR 125354 1 BRACKET-RADIATOR, RH
37 WR 125404 2 INSULATION
38 WR125408 1 MOUNT-INSULATION
39 WR128547 2 SCREW-FLG HD .375X16X2
40 WR 128841 1 TANK-DEARATING
4 WR129187 AR PIPE SEALANT-POLY SEAL
42 WR 134922 1 RADIATOR ASM-SC TIER 2
43 WR510939 - HOSE HYD 0.37 BULK 250PS| WP [BULK: 3.000 FT]
44 WR513385 - HOSE,MED.PRESS 0.75 2BRD EPDM [BULK: 1.000 FT]
45 WR514385 1 GROMMET .63 ID .88 GROOVE DIA
46 WR520067 5 BOLT-M8-1.25X25,CL8.8,ZN FLG
47 WR521351 1 HOSE BARB 0.25NPTX.38HOSEW/ORF
48 WR553158 1 VALVE DRAIN COCK BR .25 18NPTF
49 WR559415 1 ADAPTER -4FP X -6HB
50 WR561025 4 CLAMP HOSE .218 TO .625 U5S
51 WR561229 2 CLAMP 0.68-1.25 HOSE 12HS
52 WR561233 1 CLAMP-HOSE, 1.81X2.75,36HS
53 WR561679 3 WASHER LOCK M8 ZN
54 WR562496 AR TIE CABLE 15.0 .18-4.00 BLACK
55 WR568276 2 MOUNT-VIBRATION
56 WR731972 1 GROMMET
57 WR742876 1 GROMMET
58 6554274 - STRIP-FOAM [BULK: 2.800 FT]
59 6565114 - STRIP-FOAM,BULK [BULK: 6.000 FT]
60 6597894 2 EDGE
1-4 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



COOLING GRP WR123096

1-4 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



COOLING GRP WR123096

ITEM PART # QTY DESCRIPTION COMMENT
61 6653763 2 MOUNT ASSY
62 6800304 1 BRACE
63 6801632 1 SHIELD-BELT
1-4 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



COOLING GRP WR123096

DETAIL

2.

1-4 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



COOLING GRP WR123096

ITEM PART # QTY DESCRIPTION COMMENT
1 WR10857 3 CLAMP-HOSE,2 1/2 SST,

2 WR25752 1 SCREW-CAP HEX M8 X 16,

3 WR33851 3 NUT-HEX METRIC,M8 X 1.25

4 WR35119 2 ELBOW-BRASS 90,-06HB/

5 WR50830 1 CLAMP-SUPPORT,CUSHION,

6 WR50838 1 NUT-HEX ,METRIC MIO-1.5

7 WR55048 2 SCREW-CAP HEX M10 X 45

8 WR55106 1 WASHER-LOCK SPRING,10 MM

9 WR55157 2 WASHER-FLAT,8MM ID,

10 WR55158 6 WASHER-FLAT,10MM ID,

1 WR55159 1 WASHER-FLAT,12MM ID,

12 WR55191 2 HEX HEAD,THREAD ROLLING SCREW

13 WR55205 12 SCREW-HEX FLG,M8X1.25X16 CL8.8

14 WR55206 5 SCREW-HEX FLG,M8X1.25X20 CL8.8
15 WR55208 3 SCREW-HEX FLG,M8X1.25X30 CL8.8
16 WR55214 2 SCREW-HEX FLG,M10X1.5X20 CL8.8
17 WR55215 1 SCREW-HEX FLG,M10X1.5X25 CL8.8
18 WR55229 2 CLAMP-SUPPORT CUSHION,
19 WR55247 5 CLAMP-SUPPORT CUSHION DBL
20 WR55281 4 NUT-FLANGE,M10 X 1.5
21 WR55301 4 NUT-FLANGE,M10 X 1.5,PREV
22 WR55349 5 SCREW-HEX,3/8 X 3/4,
23 WR55353 2 NUT-TOPLOCK, 3/8-16UNC G8
24 WR55410 14 NUT-FLANGE,M8 X 1.25 CLS8,
25 WR121502 1 FAN-COOLING
26 WR121506 1 MOUNT-WA RADIATOR
27 WR124049 1 SUPPORT-ENGINE COVER
28 WR124563 1 HOSE-RADIATOR OUT
29 WR124564 1 HOSE-RADIATOR INLET
30 WR124934 1 SHROUD, FAN
31 WR124935 1 SHIELD-FAN
32 WR 124986 1 SHIELD-FAN, SIDE
33 WR125351 1 MOUNT-CONDENSOR,LH
34 WR 125352 1 MOUNT-CONDENSOR,RH
35 WR125353 1 BRACKET-RADIATOR LH
36 WR 125354 1 BRACKET-RADIATOR, RH
37 WR 125404 2 INSULATION
38 WR125408 1 MOUNT-INSULATION
39 WR128547 2 SCREW-FLG HD .375X16X2
40 WR 128841 1 TANK-DEARATING
4 WR129187 AR PIPE SEALANT-POLY SEAL
42 WR 134922 1 RADIATOR ASM-SC TIER 2
43 WR510939 - HOSE HYD 0.37 BULK 250PS| WP [BULK: 3.000 FT]
44 WR513385 - HOSE,MED.PRESS 0.75 2BRD EPDM [BULK: 1.000 FT]
45 WR514385 1 GROMMET .63 ID .88 GROOVE DIA
46 WR520067 5 BOLT-M8-1.25X25,CL8.8,ZN FLG
47 WR521351 1 HOSE BARB 0.25NPTX.38HOSEW/ORF
48 WR553158 1 VALVE DRAIN COCK BR .25 18NPTF
49 WR559415 1 ADAPTER -4FP X -6HB
50 WR561025 4 CLAMP HOSE .218 TO .625 U5S
51 WR561229 2 CLAMP 0.68-1.25 HOSE 12HS
52 WR561233 1 CLAMP-HOSE, 1.81X2.75,36HS
53 WR561679 3 WASHER LOCK M8 ZN
54 WR562496 AR TIE CABLE 15.0 .18-4.00 BLACK
55 WR568276 2 MOUNT-VIBRATION
56 WR731972 1 GROMMET
57 WR742876 1 GROMMET
58 6554274 - STRIP-FOAM [BULK: 2.800 FT]
59 6565114 - STRIP-FOAM,BULK [BULK: 6.000 FT]
60 6597894 2 EDGE
1-4 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



COOLING GRP WR123096

DETAIL

2.

1-4 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



COOLING GRP WR123096

ITEM PART # QTY DESCRIPTION COMMENT
61 6653763 2 MOUNT ASSY
62 6800304 1 BRACE
63 6801632 1 SHIELD-BELT
1-4 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



AIR CLEANER GRP WR123097

18
I

A 23
A . 6 8 2 Ig
st I
| %’ | ] ) : ’
} ~. SR

~ -

R [4 /\Q@\ INLET AIR MANIFOLD
/
: ' 2

TURBO CHARGE!

22

DETAIIL A

1-5 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



AIR CLEANER GRP WR123097

ITEM PART # QTY DESCRIPTION COMMENT
1 WR10859 1 CLAMP-HOSE,3 SST,
2 WR10861 2 CLAMP-HOSE,3 1/2 SST,
3 WR55106 2 WASHER-LOCK SPRING,10 MM
4 WR55301 8 NUT-FLANGE,M10 X 1.5,PREV
5 WR121510 1 FILTER-AIR rAl
6 WR121514 1 TUBE-CAC,0UT
7 WR121880 1 HOSE,HUMP 4 X 3
8 WR 124126 1 TUBE-AIR CLEANER
9 WR124127 1 HOSE, AIR CLEANER
10 WR124170 1 TUBE-CAC, OUTLET
1 WR124224 1 MOUNT-AIR CLEANER
12 WR124314 1 BRACE-CAC TUBE
13 WR124315 2 CLAMP-HOSE CT250L
14 WR124381 1 HOSE-CAC,2 IN
15 WR516795 2 BAND ASM-AIR CLEANER 10 IN DIA
16 WR519741 4 CLAMP HOSE 2.75 DIA
17 WR519871 2 CLAMP-HOSE 2.25 DIA
18 WR520209 2 HOSE-3.00 ID,AIR COOLER
19 WR520679 1 HOOD-INLET,4.50 DIA
20 WR523809 1 HOSE-HUMP,2.50X5.50
21 WR561237 1 CLAMP 3.56-4.50 HOSE 64HS
22 WR562463 10 BOLT M10-1.50X 20MM G8.8 ZN HH
23 WR600857 1 INDICATOR SERVICE (25 H20) (P)
24 WR602523 1 FITTING-SAFETY
25 6595786 1 CLAMP-FULL CIRCLE
FOOTNOTE [Al FOR REPLACEMENT PRIMARY AIR FILTER USE WR127271
FOOTNOTE [Al FOR REPLACEMENT SAFETY AIR FILTER USE WR127272
1-5 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



WR121510

FILTER-AIR

ENGINE GROUP

1-6

4450 MT SPRA-COUPE 2006

Copvright © 2005 AGCO



FILTER-AIR WR121510

ITEM  PART# QTY  DESCRIPTION COMMENT
REF WR127271 1 FILTER,PRIMARY AIR
REF WR127272 1 FILTER SAFETY AIR
REF WR610420 1 VALVE-VACUATOR  (522580)
1-6 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



FUEL GRP - 4000 SERIES WR123098

VIEW A-A

TRANSMISS |ON
HOUS ING

1-7 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



FUEL GRP - 4000 SERIES WR123098

ITEM PART # QTY DESCRIPTION COMMENT
1 WR55075 4 WASHER-PLAIN,10MM ID,LC,
2 WR55106 2 WASHER-LOCK SPRING,10 MM
3 WR55158 2 WASHER-FLAT,10MM ID,
4 WR55174 2 BOLT-CARRIAGE,M10 X 30,
5 WR55191 6 HEX HEAD, THREAD ROLLING SCREW
6 WR55215 2 SCREW-HEX FLG,M10X1.5X25 CL8.8
7 WR55246 2 CLAMP-SUPPORT CUSHION DBL
8 WR55247 1 CLAMP-SUPPORT CUSHION DBL
9 WR55272 4 NUT-LOCK M10 X 1.5,PREV
10 WR55281 2 NUT-FLANGE ,M10 X 1.5
1" WR55301 2 NUT-FLANGE,M10 X 1.5,PREV
12 WR125448 1 MOUNT-FUEL FILTER
13 WR550191 2 WASHER LK 0.37 ZN REG
14 WR551503 2 BOLT 0.37-16NCX 0.75 G5 ZN HHD
15 WR561025 9 CLAMP HOSE .218 TO .625 U5S
16 WR561683 6 BOLT M10-1.5 X 25MM G8.8 ZN HH
17 WR561895 2 CLAMP 1.50 HOSE COATED
18 WR562237 1 CLAMP CTD 0.75IDX0.75WIDE
19 6553411 2 BUSHING
20 6553412 2 ELBOW-90,INV FLARE
21 6577822 17.750  HOSE BULK, 5/16 IN
22 6586251 - HOSE-FUEL,BULK [BULK: 4.500 FT]
23 6626654 3 FOAM-STRIP
24 6658958 1 SENSOR-FUEL
25 6661206 1 VALVE-SHUTOFF
26 6672325 1 CAP-FUEL
27 6801236 1 TANK-FUEL
28 6801240 2 TUBE-STRAIGHT
29 6801830 1 SUPPORT-FUEL
1-7 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



INSTALL THROTTLE WR123104

1-8 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



INSTALL THROTTLE WR123104

ITEM PART # QTY DESCRIPTION COMMENT
1 WR10337 PIN-COTTER,1/8 X 3/4

2 WR11497 NUT-HEX, 1/4 - 28 UNF

3 WR50831 CLAMP-SUPPORT,CUSHION,

4 WR50838 NUT-HEX,METRIC MIO-1.5

5 WR55070 NUT-HEX,M4 CL10

6 WR55088 PIN-CLEVIS,3/16 X .60,

7 WR55089 PIN-CLEVIS,5/16 X .96,

8 WR55091 SCREW-CAP HEX M4 X 16

9 WR55102 WASHER-LOCK SPRING,4MM ID
10 WR55158 WASHER-FLAT,10MM ID,

11 WR55249 NUT-LOCK,M4 G4D

12 WR55272 NUT-LOCK,M10 X 1.5,PREV

13 WR55280 NUT-FLANGE M8 X 1.25

14 WR55498 CLEVIS-ROD END,5/16-24NF,
15 WR55531 SCREW-CAP HEX M8 X 45MM
16 WR 122639 JOINT-BALL SWIVEL,25-28UNF
17 WR126237 BRACKET-THROTTLE

18 WR550485 BOLT.25-20NCX.75 G5 ZN HHD
19 WR550493 WASHER LK 0.25 ZN REG

21 WR550671 WASHER-.25,FL,ZN, TYPE-A(N
22 WR551317 NUT 10-32NF HEX ZN REG

23 WR552089 PIN COTTER 0.09X0.75 ZN

24 WR552135 NUT 0.31-24NF HEX ZN REG

25 WR552143 PIN COTTER 0.06X0.50 ZN (D)

26 WR562463
27 6559219
28 6562126
29 6564713
30 6618394
31 6618682
32 6624492
33 6626019
34 6626020
35 6626023
36 6626465
37 6626467
38 6627596
39 6630399
40 6630575
41 6665099
42 6668121
43 6672201

BOLT M10-1.50X 20MM G8.8 ZN HH
SPRING-EXTENSION
SPRING-COMPRESSION
BOOT-LINKAGE,BRAKE
PIN-CLEVIS

LINK-PEDAL

PIVOT

PIN-CLEVIS
TREAD-SAFETY
PEDAL-THROTTLE,W/A
BELLCRANK-W/A
BASE-PEDAL,W/A
WASHER-FRICTION
CLAMP AND SHIM
JOINT-BALL
CABLE-THROTTLE,HAND
CABLE-THROTTLE

2
3
2
2
2
2
1
4
4
1
2
5
1
1
1
1
1
3
5
20 WR550612 3 NUT 0.25-20NC HEX ZN REG
1
2
1
1
3
4
1
1
1
1
1
1
1
1
1
1
1
1
2
1
1
1
1 THROTTLE ASSY-HAND SEE PAGE 6-8

1-8 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



ENGINE-PERKINS 122 HP WR125783

1-9 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



ENGINE-PERKINS 122 HP WR125783

ITEM PART # QTY DESCRIPTION COMMENT
REF WR127350 1 CYLINDER BLOCK & LINERS

REF WR127351 1 CRANK, MAIN & BIG END BEARINGS
REF WR127352 1 PISTONS AND RINGS

REF WR127353 1 CONNECTING RODS

REF WR127354 1 REAR END OIL SEAL

REF WR127355 1 CYLINDER HEAD ASSEMBLY

REF WR127356 1 ROCKER SHAFT ASSEMBLY

REF WR127357 1 TIMING GEAR & CAMSHAFT

REF WR127358 1 FUEL INJECTION PUMP

REF WR127359 1 FUEL INJECTION PUMP

REF WR127361 1 HIGH PRESSURE FUEL PIPES
REF WR127363 1 ATOMIZERS

REF WR127364 1 THROTTLE & STOP CONTROLS
REF WR127365 1 PICK-UP SENSORS

REF WR127366 1 BOOST CONTROL PIPE

REF WR127367 1 CORE PLUG

REF WR 127368 1 FUEL LEAK-OFF PIPE

REF WR127369 1 FAN DRIVE

REF WR127370 1 SUMP

REF WR127371 1 DIPSTICK & FILLER TUBE

REF WR127372 1 OIL STRAINER

REF WR127373 1 CYLINDER HEAD COVER

REF WR127374 1 CYLINDER HEAD COVER

REF WR127375 1 BREATHER

REF WR127376 1 FILLER

REF WR127377 1 OIL COOLER

REF WR127378 1 OILFILTER

REF WR127379 1 BLANKING PLATES

REF WR127380 1 FRONT END DRIVE INPUT

REF WR127381 1 FRONT END DRIVE INPUT

REF WR 127382 1 WATER PUMP

REF WR127383 1 WATER PUMP

REF WR127384 1 PIPES

REF WR127385 1 WATER OUTLET HOUSING

REF WR127387 1 FAN

REF WR 127388 1 TIMING CASE

REF WR127389 1 TIMING CASE

REF WR127390 1 TIMING COVER

REF WR127391 1 BLANKING PLATES

REF WR127392 1 BLANKING PLUG

REF WR127393 1 OIL PUMP & DELIVERY HOUSING
REF WR127395 1 FEED PIPES

REF WR127396 1 LEAK-OFF PIPES

REF WR127397 1 PIPEWORK & CONNECTIONS
REF WR127398 1 EXHAUST MANIFOLD

REF WR127399 1 INDUCTION MANIFOLD

REF WR 127400 1 PIPEWORK & CONNECTIONS
REF WR127401 1 LIFT PUMP

REF WR127402 1 INJECTION PUMP TO FILTER PIPE
REF WR127403 1 HEATER PLUGS

REF WR127404 1 ENGINE LIFTING EYES

REF WR127405 1 FILTER TO INJECTION PUMP PIPE
REF WR127406 1 ENGINE MOUNTS

REF WR127407 1 LUBE OIL PRESSURE SWITCH-GAUGE
REF WR127408 1 TEMPERATURE GAUGE & SENDER
REF WR127409 1 MISCELLANEOUS & AUXILIARIES
REF WR127410 1 FUEL PRE-LIFT PUMP

REF WR127411 1 FUEL PRE-LIFT PUMP

REF WR127412 1 TOP SERVICE KIT

REF WR128715 1 TURBOCHARGER INSTL

1-9 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



ENGINE-PERKINS 122 HP WR125783

(-]

1-9 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



ENGINE-PERKINS 122 HP WR125783

ITEM  PART# QTY  DESCRIPTION COMMENT
REF 6665654 1 MOTOR-STARTER SEE PAGE 1-12
1-9 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



PACKAGE-PARTS,FORD 6668788

Please refer to the
Bill Of Material
on the opposite page
for related Installations,
Assemblies, or Parts

1-10 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



PACKAGE-PARTS,FORD 6668788

ITEM PART # QTY DESCRIPTION COMMENT
REF 6656217 6 SCREW/WASHER
REF 6656234 3 PIN-DOWEL
REF 6656237 1 BEARING-THROWOUT
REF 6660422 1 STUD-PIVOT
REF 6660423 1 PIN-PIVOT
REF 6660425 2 WASHER-NYLON
REF 6660426 1 ARM ASSY-CLUTCH,PIVOT
REF 6660427 1 WASHER-FLAT
REF 6660430 1 ARM-CLUTCH,THROWOUT
REF 6660432 1 YOKE
REF 6668102 1 DISC-CLUTCH
REF 6668103 1 PLATE-PRESSURE
1-10 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



503978D1

ENGINE INSTL-CAT 122HP

ENGINE GROUP

1-11

4450 MT SPRA-COUPE 2006

Copvright © 2005 AGCO



ENGINE INSTL-CAT 122HP 503978D1

ITEM PART # QTY DESCRIPTION COMMENT

1 WR12952 1 ELBOW-45,-08FP/-08MP

2 WR22303 1 TEE-08FP/-08MP/-08FP

3 WR29673 1 PLUG-HOLE, PLASTIC

4 WR55014 8 SCREW-CAP HEX 7/16 NC X

5 WR55041 1 SCREW-CAP HEX M8 X 65

6 WR55052 1 SCREW-CAP HEX M10 X 80

7 WR55098 1 PIN-CLEVIS,3/8 X 1.08 HRD

8 WR55133 1 PIN-STR,COILED,7/32 X 1

9 WR55157 1 WASHER-FLAT,8MM ID,

10 WR55160 6 SCREW-CAP HEX 1/2 NF X

11 WR55224 6 SCREW-WZLK FLG,M10 X 35

12 WR55405 2 SCREW-WZLK FLG,M12 X 30
1

13 WR124984 BELT SET-57.5 IN MATCHED
14 WR512885 AR LOCTITE ADHESIVE SEALANT BLUE

15 WR515983 1 PETCOCK DRAIN 0.25NPT BR
16 WR520067 5 BOLT-M8-1.25X25,CL8.8,ZN FLG
17 WR523069 3 BOLT-M10-1.5X30,C8.8,ZN,FLG
18 WR550558 8 WASHER 0.43 LK ZN REG
19 WR552089 1 PIN COTTER 0.09X0.75 ZN
20 WR553867 1 HOSE BARB 0.50NPTX0.75 STL
21 WR558648 2 HOSE BARB 0.50NPTX0.62HOSE STL
22 6557929 6 WASHER - HARDENED
23 6627799 1 FLYWHEEL-MACH MANUAL
24 6628203 1 ADAPTER-MACH
25 6656155 - HOSE-BULK,NYLON [BULK: 7.350 FT]
26 6656217 - SCREW/WASHER
27 6656234 - PIN-DOWEL
28 6656237 - BEARING-THROWOUT
29 6660422 - STUD-PIVOT
30 6660423 - PIN-PIVOT
31 6660425 - WASHER-NYLON
32 6660426 - ARM ASSY-CLUTCH,PIVOT
33 6660427 - WASHER-FLAT
34 6660430 - ARM-CLUTCH, THROWOUT
35 6660432 - YOKE
36 6660768 AR LUBRICANT
37 6660823 1 RING-SNAP,EXTERNAL
38 6664999 1 BEARING-PILOT
39 6665654 1 MOTOR-STARTER SEE PAGE 1-12
40 6668102 - DISC-CLUTCH
41 6668103 - PLATE-PRESSURE
42 6668788 1 PACKAGE-PARTS,FORD SEE PAGE 1-10
43 6800141 1 HOUSING-MACH
44 6800215 1 COVER-CLUTCH ARM
45 6801143 2 BUSHING-PIN
45 503886D1 1 ENGINE - CAT, 122HP
47 WR55649 1 SPACER
48 WR55652 1 CLAMP CUSHION 1.188IDX.53
49 WR55934 1 ROD-LINKAGE,CLUCH
1-11 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



ENGINE INSTL-CAT 122HP 503978D1

1-11 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



ENGINE INSTL-CAT 122HP 503978D1

ITEM PART # QTY DESCRIPTION COMMENT
1 WR12952 1 ELBOW-45,-08FP/-08MP

2 WR22303 1 TEE-08FP/-08MP/-08FP

3 WR29673 1 PLUG-HOLE, PLASTIC

4 WR55014 8 SCREW-CAP HEX 7/16 NC X
5 WR55041 1 SCREW-CAP HEX M8 X 65

6 WR55052 1 SCREW-CAP HEX M10 X 80
7 WR55098 1 PIN-CLEVIS,3/8 X 1.08 HRD

8 WR55133 1 PIN-STR,COILED,7/32 X 1

9 WR55157 1 WASHER-FLAT,8MM ID,

10 WR55160 6 SCREW-CAP HEX 1/2 NF X
1" WR55224 6 SCREW-WZLK FLG,M10 X 35
12 WR55405 2 SCREW-WZLK FLG,M12 X 30
13 WR 124984 1 BELT SET-57.5 IN MATCHED

14 WR512885 AR LOCTITE ADHESIVE SEALANT BLUE

15 WR515983 1 PETCOCK DRAIN 0.25NPT BR
16 WR520967 5 BOLT-M8-1.25X25,CL8.8,ZN FLG
17 WR523069 3 BOLT-M10-1.5X30,C8.8,ZN,FLG
18 WR550558 8 WASHER 0.43 LK ZN REG
19 WR552089 1 PIN COTTER 0.09X0.75 ZN
20 WR553867 1 HOSE BARB 0.50NPTX0.75 STL
21 WR558648 2 HOSE BARB 0.50NPTX0.62HOSE STL
22 6557929 6 WASHER - HARDENED
23 6627799 1 FLYWHEEL-MACH MANUAL
24 6628203 1 ADAPTER-MACH
25 6656155 - HOSE-BULK,NYLON [BULK: 7.350 FT]
26 6656217 - SCREW/WASHER
27 6656234 - PIN-DOWEL
28 6656237 - BEARING-THROWOUT
29 6660422 - STUD-PIVOT
30 6660423 - PIN-PIVOT
31 6660425 - WASHER-NYLON
32 6660426 - ARM ASSY-CLUTCH,PIVOT
33 6660427 - WASHER-FLAT
34 6660430 - ARM-CLUTCH, THROWOUT
35 6660432 - YOKE
36 6660768 AR LUBRICANT
37 6660823 1 RING-SNAP EXTERNAL
38 6664999 1 BEARING-PILOT
39 6665654 1 MOTOR-STARTER SEE PAGE 1-12
40 6668102 - DISC-CLUTCH
41 6668103 - PLATE-PRESSURE
42 6668788 1 PACKAGE-PARTS, FORD SEE PAGE 1-10
43 6800141 1 HOUSING-MACH
44 6800215 1 COVER-CLUTCH ARM
45 6801143 2 BUSHING-PIN
46 503886D1 1 ENGINE - CAT, 122HP
47 WR55649 1 SPACER
48 WR55652 1 CLAMP CUSHION 1.188IDX.53
49 WR55934 1 ROD-LINKAGE,CLUCH
1-11 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



503978D1

ENGINE INSTL-CAT 122HP

secTion A-A

ENGINE GROUP

1-11

4450 MT SPRA-COUPE 2006

Copvright © 2005 AGCO



ENGINE INSTL-CAT 122HP 503978D1

ITEM PART # QTY DESCRIPTION COMMENT
1 WR12952 1 ELBOW-45,-08FP/-08MP

2 WR22303 1 TEE-08FP/-08MP/-08FP

3 WR29673 1 PLUG-HOLE, PLASTIC

4 WR55014 8 SCREW-CAP HEX 7/16 NC X
5 WR55041 1 SCREW-CAP HEX M8 X 65

6 WR55052 1 SCREW-CAP HEX M10 X 80
7 WR55008 1 PIN-CLEVIS,3/8 X 1.08 HRD

8 WR55133 1 PIN-STR,COILED,7/32 X 1

9 WR55157 1 WASHER-FLAT,8MM ID,

10 WR55160 6 SCREW-CAP HEX 1/2 NF X
11 WR55224 6 SCREW-WZLK FLG,M10 X 35
12 WR55405 2 SCREW-WZLK FLG,M12 X 30
13 WR 124984 1 BELT SET-57.5 IN MATCHED

14 WR512885 AR LOCTITE ADHESIVE SEALANT BLUE

15 WR515983 1 PETCOCK DRAIN 0.25NPT BR
16 WR520067 5 BOLT-M8-1.25X25,CL8.8,ZN FLG
17 WR523069 3 BOLT-M10-1.5X30,C8.8,ZN,FLG
18 WR550558 8 WASHER 0.43 LK ZN REG
19 WR552089 1 PIN COTTER 0.09X0.75 ZN
20 WR553867 1 HOSE BARB 0.50NPTX0.75 STL
21 WR558648 2 HOSE BARB 0.50NPTX0.62HOSE STL
22 6557929 6 WASHER - HARDENED
23 6627799 1 FLYWHEEL-MACH MANUAL
24 6628203 1 ADAPTER-MACH
25 6656155 - HOSE-BULK,NYLON [BULK: 7.350 FT]
26 6656217 - SCREW/WASHER
27 6656234 - PIN-DOWEL
28 6656237 - BEARING-THROWOUT
29 6660422 - STUD-PIVOT
30 6660423 - PIN-PIVOT
31 6660425 - WASHER-NYLON
32 6660426 - ARM ASSY-CLUTCH,PIVOT
33 6660427 - WASHER-FLAT
34 6660430 - ARM-CLUTCH,THROWOUT
35 6660432 - YOKE
36 6660768 AR LUBRICANT
37 6660823 1 RING-SNAP,EXTERNAL
38 6664999 1 BEARING-PILOT
39 6665654 1 MOTOR-STARTER SEE PAGE 1-12
40 6668102 - DISC-CLUTCH
41 6668103 - PLATE-PRESSURE
42 6668788 1 PACKAGE-PARTS,FORD SEE PAGE 1-10
43 6800141 1 HOUSING-MACH
44 6800215 1 COVER-CLUTCH ARM
45 6801143 2 BUSHING-PIN
45 503886D1 1 ENGINE - CAT, 122HP
47 WR55649 1 SPACER
48 WR55652 1 CLAMP CUSHION 1.188IDX.53
49 WR55934 1 ROD-LINKAGE,CLUCH
1-11 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



6665654

MOTOR-STARTER

e ——————

> (W °N
@ M/ -~ /) \ \0\ \\ /> //1
- i \ ~8. ~ -~ |
2TNCE B ey T
(o2 N TN hrie !
P21 N 12 -7, !
|| a1 39 /// 9 I;
'@ - |
I 7 ,
! 40
|
|
t
|
|
|
[
{
L/

1-12 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



MOTOR-STARTER 6665654

ITEM PART # QTY DESCRIPTION COMMENT
2 6666621 1 ARMATURE
3 6632417 1 BEARING
4 6632418 1 BEARING
4 6671128 1 BEARING
4 6671129 1 BEARING
5 6632419 1 HOUSING ASSEMBLY
6 6632421 4 SPRING
7 6632420 1 BRUSH HOLDER
8 6666634 2 BOLT
9 6666637 1 NUT
10 6666636 2 BOLT
11 6671121 1 COVER
12 6666635 1 BOLT
13 6666632 1 O-RING
14 6666630 1 WASHER
15 6666629 3 WASHER
16 6666631 3 O-RING
17 6632430 5 ROLLER
18 6632429 1 RETAINER
19 6632428 1 PINION
20 6666633 3 BOLT
21 6671122 3 BALL
22 6632436 1 SPRING
23 6662437 1 WASHER
24 6666628 1 NUT
25 6671117 1 TERMINALS
26 6666622 1 DRIVE
27 6671124 1 HOUSING
28 6669365 1 BOOT
30 6669350 1 PINION
32 6632441 1 SPRING
33 6669354 1 SHAFT
34 6671973 1 HOUSING
35 6671116 1 TERMINALS
36 6632432 1 PLUNGER
37 6632433 1 GASKET
38 6632434 1 COVER
39 6669359 1 TERMINAL
40 6669360 1 BUSHING
41 6669372 1 COVER
FOOTNOTE IAl ITEM 1: MOTOR-STARTER COMPLETE
FOOTNOTE IAl ITEM 31 CANNOT BE PURCHASED INDIVIDUALLY BUT IS INCLUDED IN
HOUSING.
FOOTNOTE IAl ITEM 31: BEARING
1-12 ENGINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



DRIVE TRAIN INSTL - 4000 MT WR123102

AME (REF)
o

R
Ry
I NS
R N
~

\ s - ﬁ\\\

DETAIL A

2-1 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



DRIVE TRAIN INSTL - 4000 MT WR123102

ITEM PART # QTY DESCRIPTION COMMENT

1 WR10193 10 SCREW-CAP HEX 5/8 NC X

2 WR55046 2 SCREW-CAP HEX M10 X R/B 562463

3 WR55191 2 HEX HEAD, THREAD ROLLING SCREW

4 WR55221 4 SCREW-HEX FLG,M12X1.75X35 C8.8

5 WR55243 2 SCREW-WZLK FLG,1/2 NC X

6 WR55261 4 SCREW-HEX FLG,.375NCX1.50 GR5

7 WR55301 2 NUT-FLANGE ,M10 X 1.5,PREV

8 WR55303 2 NUT-FLANGE,M16 X 2.0,PREV

9 WR517438 2 BOLT HHD M16-2X100MM 10.9 ZN

10 WR550124 2 NUT 0.50-13NC HEX ZN REG

11 WR550450 10 WASHER 0.62 LK ZN REG

12 WR601411 4 NUT 0.37-16NC HEX ZN REG LK NY

13 6597569 1 MOUNT-TRANS, W/A

14 6620310 4 WASHER-FLAT

15 6661411 1 TRANSMISSION ASSY SEE PAGE 2-13

16 6668132 2 MOUNT-TRANS

17 6672337 1 DIFFERENTIAL ASSY SEE PAGE 2-16

18 6801064 1 HUB-FAN

19 6801065 1 FAN-COOLING

20 6802750 1 SHIELD-FAN

21 6802806 2 BRACKET,FAN SHIELD

22 WR36176 1 SHAFT DRIVE T-S,MANUAL SEE PAGE 2-14
2-1 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



STEERING GRP - WF,80 IN WR123127

2-2 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



STEERING GRP - WF,80 IN WR123127

ITEM PART # QTY DESCRIPTION COMMENT

1 WR28944 1 STEERING WHEEL-#1634D3P

2 WR50857 4 WASHER-FLAT,HRD 5/8

3 WR55047 1 SCREW-CAP HEX M10 X 40

4 WR55075 4 WASHER-PLAIN,10MM ID,LC,

5 WR55079 1 WASHER-PLAIN,24MM ID,LC,

6 WR55168 1 NUT-CASTLE,24MM X 3.00

7 WR55198 2 WASHER-PLAIN HRD,1 3/8 ID

8 WR55272 5 NUT-LOCK,M10 X 1.5 PREV

9 WR55366 4 NUT-TOPLOCK, 3/8-16UNC,

10 WR55400 1 PIN-COTTER,5MM X 40MM

11 WR550175 4 BOLT 0.37-16NCX 1.00 G5 ZN HHD

12 WR553972 4 PIN COTTER 0.15X1.50 ZN

13 6597793 1 SHAFT W/A

14 6660827 1 BUTTON-HORN

15 WR39074 1 PLATE-W/A,STEERING

16 WR39080 2 TIE ROD ASM-3440-80 SEE PAGE 4-5
1

17 WR55654 STEERING COLUMN#9203218-C

2-2 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



WR127275

BRAKE INSTL-4450

DETAIL

DRIVELINE GROUP

2-3

4450 MT SPRA-COUPE 2006

Copvright © 2005 AGCO



BRAKE INSTL-4450 WR127275

ITEM PART # QTY DESCRIPTION COMMENT

1 WR29125 2 SCREW-CAP HEX M10 X 30

2 WR33851 1 NUT-HEX,METRIC,M8 X 1.25

3 WR50830 2 CLAMP-SUPPORT,CUSHION,

4 WR50831 1 CLAMP-SUPPORT,CUSHION,

5 WR50838 4 NUT-HEX ,METRIC MIO-1.5

6 WR55035 1 SCREW-CAP HEX M8 X 20

7 WR55047 2 SCREW-CAP HEX M10 X 40

8 WR55075 4 WASHER-PLAIN,10MM ID,LC,

9 WR55098 3 PIN-CLEVIS,3/8 X 1.08 HRD

10 WR55106 4 WASHER-LOCK SPRING,10 MM

11 WR55247 6 CLAMP-SUPPORT CUSHION DBL

12 WR55248 1 CLAMP-SUPPORT CUSHION DBL

13 WR55301 3 NUT-FLANGE,M10 X 1.5,PREV

14 WR55312 2 NUT-LOCK HEX,M10 X 1.5,

15 WR55316 11 NUT-HEX,M10 X 1.5 W/THREADLOCK

16 WR55350 4 SCREW-HEX,3/8 X 1,

17 WR55388 2 WASHER-PLAIN ST,8MM

18 WR519115 2 TUBE END NIPPLE -8

19 WR550183 2 BOLT 0.31-18NCX 0.75 G5 ZN HHD

20 WR550205 4 WASHER LK 0.31 ZN REG

21 WR550213 2 NUT 0.31-18NC HEX ZN REG

22 WR552089 3 PIN COTTER 0.09X0.75 ZN

23 WR552275 2 BOLT 0.31-18NCX 2.00 G5 ZN HHD

24 WR553662 4 BOLT 0.37-16NCX 5.00 G5 ZN HHD

25 WR561683 4 BOLT M10-1.5 X 25MM G8.8 ZN HH

26 WR562346 2 TEE -8MJ

27 WR562463 8 BOLT M10-1.50X 20MM G8.8 ZN HH

28 6565433 4 WASHER-ENGINE

29 6577696 4 CLAMP-TUBELINE

30 6626414 1 BRACKET-BRAKE

31 6626527 1 BAR-EQUALIZER

32 6627405 2 SPRING-EXTENSION

33 6627406 2 BRACKET

34 6652521 2 COVER-PLATE

35 6661111 1 LEVER ASSY-BRAKE

36 6661803 1 CABLE-BRAKE,PARKING

37 6670119 4 GROMMET

38 6670628 2 CABLE-BRAKE,PARKING

39 6670751 2 GROMMET

40 6800216 2 TIGHTENER-SPRING

41 6800718 2 MOUNT

42 6800721 2 CYLINDER ASSY-BRAKE SEE PAGE 2-6

43 6801011 1 TUBELINE

44 6801637 1 PEDAL ASSY-BRAKE SEE PAGE 6-1

45 6801728 1 TUBELINE

46 6802302 2 HOSE-8FJX-06FJX45-06R1

47 WR55922 1 BRAKE ASSY,LH SEE PAGE 2-4

48 WR55923 1 BRAKE ASSY,RH SEE PAGE 2-5
2-3 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



BRAKE INSTL-4450 WR127275

6 PULL ROD WITH DISCS ENGAGED

2-3 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



BRAKE INSTL-4450 WR127275

ITEM PART # QTY DESCRIPTION COMMENT

1 WR29125 2 SCREW-CAP HEX M10 X 30

2 WR33851 1 NUT-HEX,METRIC,M8 X 1.25

3 WR50830 2 CLAMP-SUPPORT,CUSHION,

4 WR50831 1 CLAMP-SUPPORT,CUSHION,

5 WR50838 4 NUT-HEX ,METRIC MIO-1.5

6 WR55035 1 SCREW-CAP HEX M8 X 20

7 WR55047 2 SCREW-CAP HEX M10 X 40

8 WR55075 4 WASHER-PLAIN,10MM ID,LC,

9 WR55098 3 PIN-CLEVIS,3/8 X 1.08 HRD

10 WR55106 4 WASHER-LOCK SPRING,10 MM

11 WR55247 6 CLAMP-SUPPORT CUSHION DBL

12 WR55248 1 CLAMP-SUPPORT CUSHION DBL

13 WR55301 3 NUT-FLANGE,M10 X 1.5,PREV

14 WR55312 2 NUT-LOCK HEX,M10 X 1.5,

15 WR55316 11 NUT-HEX,M10 X 1.5 W/THREADLOCK

16 WR55350 4 SCREW-HEX,3/8 X 1,

17 WR55388 2 WASHER-PLAIN ST,8MM

18 WR519115 2 TUBE END NIPPLE -8

19 WR550183 2 BOLT 0.31-18NCX 0.75 G5 ZN HHD

20 WR550205 4 WASHER LK 0.31 ZN REG

21 WR550213 2 NUT 0.31-18NC HEX ZN REG

22 WR552089 3 PIN COTTER 0.09X0.75 ZN

23 WR552275 2 BOLT 0.31-18NCX 2.00 G5 ZN HHD

24 WR553662 4 BOLT 0.37-16NCX 5.00 G5 ZN HHD

25 WR561683 4 BOLT M10-1.5 X 25MM G8.8 ZN HH

26 WR562346 2 TEE -8MJ

27 WR562463 8 BOLT M10-1.50X 20MM G8.8 ZN HH

28 6565433 4 WASHER-ENGINE

29 6577696 4 CLAMP-TUBELINE

30 6626414 1 BRACKET-BRAKE

31 6626527 1 BAR-EQUALIZER

32 6627405 2 SPRING-EXTENSION

33 6627406 2 BRACKET

34 6652521 2 COVER-PLATE

35 6661111 1 LEVER ASSY-BRAKE

36 6661803 1 CABLE-BRAKE,PARKING

37 6670119 4 GROMMET

38 6670628 2 CABLE-BRAKE,PARKING

39 6670751 2 GROMMET

40 6800216 2 TIGHTENER-SPRING

41 6800718 2 MOUNT

42 6800721 2 CYLINDER ASSY-BRAKE SEE PAGE 2-6

43 6801011 1 TUBELINE

44 6801637 1 PEDAL ASSY-BRAKE SEE PAGE 6-1

45 6801728 1 TUBELINE

46 6802302 2 HOSE-8FJX-06FJX45-06R1

47 WR55922 1 BRAKE ASSY,LH SEE PAGE 2-4

48 WR55923 1 BRAKE ASSY,RH SEE PAGE 2-5
2-3 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



BRAKE ASSY,LH WR55922

2-4 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



BRAKE ASSY,LH WR55922

ITEM PART # QTY DESCRIPTION COMMENT

2 WR55924 1 HOUSING,LH

3 6672641 1 ACTUATOR LH

4 6672643 3 SPRING

5 6672644 1 cup

6 6672645 1 BEARING

7 6672646 1 SHAFT

8 6672647 1 PLATE

9 6672648 5 SCREW-BUTTON HEAD SOCKET

10 6672649 9 BALL

1 6672650 5 ROTATING DISC

12 6672651 6 STATIONARY DISC

13 WR55927 1 GASKET

14 WR55926 1 PLATE COVER

15 6672654 8 HEX FLANGE BOLT

16 6672655 1 CONE BEARING

17 6672656 1 TAPER CUP

18 6672657 1 SEAL

19 6672658 1 RETAINING RING

20 6672659 2 PIN

21 6672660 1 PLUG

22 6665632 5 CLIP PIN

23 6672661 2 LINK

24 6672662 5 CLEVIS PIN

25 6672663 1 BOLT EYE

26 6672664 1 RETAINING RING

27 6672665 1 O-RING

28 6672666 1 SEAL

29 6672667 2 LEVER

30 6672668 1 PIVOT

31 6672669 1 SPACER

32 6672670 1 WASHER

33 6672671 1 LOCKNUT

34 6672672 1 LEVER POST

FOOTNOTE [Al ITEM 1: BRAKE ASSY LH - WR55922

2-4 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



BRAKE ASSY,RH WR55923

2-5 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



BRAKE ASSY,RH WR55923

ITEM PART # QTY DESCRIPTION COMMENT

2 WR55925 1 HOUSING,RH

3 6672642 1 ACTUATOR RH

4 6672643 3 SPRING

5 6672644 1 cup

6 6672645 1 BEARING

7 6672646 1 SHAFT

8 6672647 1 PLATE

9 6672648 5 SCREW-BUTTON HEAD SOCKET

10 6672649 9 BALL

1 6672650 5 ROTATING DISC

12 6672651 6 STATIONARY DISC

13 WR55927 1 GASKET

14 WR55926 1 PLATE COVER

15 6672654 8 HEX FLANGE BOLT

16 6672655 1 CONE BEARING

17 6672656 1 TAPER CUP

18 6672657 1 SEAL

19 6672658 1 RETAINING RING

20 6672659 2 PIN

21 6672660 1 PLUG

22 6665632 5 CLIP PIN

23 6672661 2 LINK

24 6672662 5 CLEVIS PIN

25 6672663 1 BOLT EYE

26 6672664 1 RETAINING RING

27 6672665 1 O-RING

28 6672666 1 SEAL

29 6672667 2 LEVER

30 6672668 1 PIVOT

31 6672669 1 SPACER

32 6672670 1 WASHER

33 6672671 1 LOCKNUT

34 6672672 1 LEVER POST

FOOTNOTE [Al ITEM 1: BRAKE ASSY, RH - WR55923

2-5 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



CYLINDER ASSY-BRAKE

6800721

3
5
13
8
9
7 -
[ 10 /)
| /o
b . ] S
e 12 L]
%
g

7
:
i

2-6

DRIVELINE GROUP
Copvright © 2005 AGCO

4450 MT SPRA-COUPE 2006



CYLINDER ASSY-BRAKE 6800721

ITEM PART # QTY DESCRIPTION COMMENT
1 WR55424 1 O RING-2.375 1D
2 WR560693 1 ADAP STR 0.37MO-R X 0.37MJIC
3 WR561310 1 PLUG 0.62MO-R HEX
4 1657089 1 ROD-SCRAPER WIPER
5 3739149 1 COLLETS(33173108)
6 6593359 1 BUSHING-BACKUP,0-RING
7 6598937 1 PLUG-FITTING
8 6645812 1 SCREW-BLEEDER
9 6652943 1 COVER-GREASE
10 6669713 1 RING-SNAP
11 6669744 1 SEAL-ROD
12 6800713 1 SRING-CYL,BRAKE
13 6800714 1 HOUSING-CYL,BRAKE
14 6800715 1 PISTON-CYL,BRAKE
15 6800716 1 WASHER-SPRING
16 6800717 1 PIN-CLEVIS
2.6 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



WR123141

CHAINCASE GRP-4450

DRIVELINE GROUP

2-7

4450 MT SPRA-COUPE 2006

Copvright © 2005 AGCO



CHAINCASE GRP-4450 WR123141

ITEM PART # QTY DESCRIPTION COMMENT
1 WR10193 6 SCREW-CAP HEX 5/8 NC X
2 WR35152 2 NUT-TOPLOCK3/4-10UNC G8 "ADAM"
3 WR55121 2 NUT-JAM, 3/8-24UNF G2
4 WR55163 2 SCREW-CAP HEX 1-14UNS X 4 LG
5 WR55355 6 NUT-TOPLOCK,5/8-11UNC G8
6 WR121637 2 PLATE-STOP
7 WR121641 1 CASE-CHAIN,FNL DRIVE,LH,ASM SEE PAGE 2-8
8 WR121651 1 CASE-CHAIN,FNL DRIVE,RH,ASM SEE PAGE 2-9
9 WR 122800 2 WASHER-FLAT .75 NR,PL ZN/Y
10 WR522823 2 BOLT-.75-10NCX6.00,G5,PL,HHD
11 6569461 2 WASHER-AXLE
12 6618620 2 SHAFT
13 6626218 4 WASHER
14 6665007 2 SHOCK-DAMPENER
15 6666641 2 PLUG-CAP
16 6802006 4 SPACER
17 6802016 2 SPRING
2.7 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



CASE-CHAIN,FNL DRIVE,LH,ASM WR121641

2-8 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



CASE-CHAIN,FNL DRIVE,LH,ASM WR121641

ITEM PART # QTY DESCRIPTION COMMENT
1 WR9017 AR SILICONE-LOCTITE 16 OZ TUBE

2 WR10193 3 SCREW-CAP HEX 5/8 NC X

3 WR11522 27 NUT-HEX, 7/16 - 20 UNF

4 WR26541 1 SCREW-CAP HEX 3/4 NF X

5 WR55065 1 SCREW-CAP HEX M12 X 170

6 WR55206 2 SCREW-HEX FLG,M8X1.25X20 CL8.8
7 WR55302 1 NUT-FLANGE,M12 X 1.5,PREV

8 WR55317 11 NUT-FLANGE HEX, G8

9 WR55394 1 KEY-WOODRUFF,2.75 X .594

10 WR55426 1 O RING-3.875 1D

11 WR55427 2 O RING-4.75 ID X .139 CS,

12 WR55428 1 O RING-11.00 ID,

13 WR55429 1 O RING-13.00ID X .275 CS

14 WR120657 AR LOCTITE-680 HIGH STRENGTH RC

15 WR121642 1 CASE-CHAIN,WLDMT,LH

16 WR121658 1 CHAIN-ENDLESS,120-42

17 WR121659 1 SPROCKET-CHAIN,120-25T

18 WR121660 1 SHAFT-JACK

19 WR121664 1 SHAFT-INPUT

20 WR121665 1 COVER-WLDMT

21 WR121667 1 SUPPORT-BEARING

22 WR121668 1 BEARING-BALL,SEALED,AR207-104
23 WR122572 1 SPROCKET-ASM-MACH

24 WR515782 25 WASHER 0.43 FL ZN REG G8

25 WR550124 2 NUT 0.50-13NC HEX ZN REG
26 WR550191 1 WASHER LK 0.37 ZN REG
27 WR550264 2 WASHER 0.50 LK ZN REG
28 WR550825 1 NUT 0.37-16NC HEX ZN REG
29 WR561081 2 PLUG PIPE .37 HEX SOC NPT STL
30 WR659764 1 RING-SNAP
31 WR711022 1 RING-SNAP
32 WR743773 2 BEARING-CONE
33 WR743774 2 BEARING-CUP
34 6530360 1 BUMPER-RUBBER
35 6565947 1 CAP-SPROCKET,END AXLE
36 6617472 1 SUPPORT-JACKSHAFT
37 6618845 1 SPROCKET-12 TOOTH
38 6626924 1 COVER-UPPER
39 6634761 1 VENT-AIR
40 6656492 1 CAP-CHAINCASE
41 6658752 1 BEARING
42 6662691 1 CHAIN-ENDLESS
43 6800398 1 SUPPORT-OUT JACKSHAFT
44 6801208 1 BOLT-WHEEL
45 6802726 1 HOUSING-MACH
45 6803541 1 HUB ASSY-WHEEL SEE PAGE 4-4
47 6803542 8 NUT-WHEEL
48 6803572 25 BOLT-WHEEL
49 6805178 1 BRACKET-W/A,LH
50 WR55783 1 WASHER-AXLE SPROCKET
51 WR55784 5 SHIM

2-8 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



WR121651

CASE-CHAIN,FNL DRIVE,RH,ASM

DRIVELINE GROUP

2-9

Copvright © 2005 AGCO

4450 MT SPRA-COUPE 2006



CASE-CHAIN,FNL DRIVE,RH,ASM WR121651

ITEM PART # QTY DESCRIPTION COMMENT
1 WR9017 AR SILICONE-LOCTITE 16 OZ TUBE

2 WR10193 3 SCREW-CAP HEX 5/8 NC X

3 WR11522 25 NUT-HEX, 7/16 - 20 UNF

4 WR26541 1 SCREW-CAP HEX 3/4 NF X

5 WR55065 1 SCREW-CAP HEX M12 X 170

6 WR55206 2 SCREW-HEX FLG,M8X1.25X20 CL8.8
7 WR55302 1 NUT-FLANGE,M12 X 1.5,PREV

8 WR55317 11 NUT-FLANGE HEX, G8

9 WR55394 1 KEY-WOODRUFF,2.75 X .594

10 WR55426 1 O RING-3.875 1D

11 WR55427 2 O RING-4.75 ID X .139 CS,

12 WR55428 1 O RING-11.00 ID,

13 WR55429 1 O RING-13.00ID X .275 CS

14 WR120657 AR LOCTITE-680 HIGH STRENGTH RC

15 WR 121652 1 CASE-CHAIN,WLDMT,RH

16 WR121658 1 CHAIN-ENDLESS,120-42

17 WR121659 1 SPROCKET-CHAIN,120-25T

18 WR121660 1 SHAFT-JACK

19 WR121664 1 SHAFT-INPUT

20 WR121665 1 COVER-WLDMT

21 WR121667 1 SUPPORT-BEARING

22 WR121668 1 BEARING-BALL,SEALED,AR207-104
23 WR122572 1 SPROCKET-ASM-MACH

24 WR515782 25 WASHER 0.43 FL ZN REG G8

25 WR550124 2 NUT 0.50-13NC HEX ZN REG
26 WR550191 1 WASHER LK 0.37 ZN REG
27 WR550264 2 WASHER 0.50 LK ZN REG
28 WR550825 1 NUT 0.37-16NC HEX ZN REG
29 WR561081 2 PLUG PIPE .37 HEX SOC NPT STL
30 WR659764 1 RING-SNAP
31 WR711022 1 RING-SNAP
32 WR743773 2 BEARING-CONE
33 WR743774 2 BEARING-CUP
34 6530360 1 BUMPER-RUBBER
35 6565947 1 CAP-SPROCKET,END AXLE
36 6617472 1 SUPPORT-JACKSHAFT
37 6618845 1 SPROCKET-12 TOOTH
38 6626924 1 COVER-UPPER
39 6634761 1 VENT-AIR
40 6656492 1 CAP-CHAINCASE
41 6658752 1 BEARING
42 6662691 1 CHAIN-ENDLESS
43 6800398 1 SUPPORT-OUT JACKSHAFT
44 6801208 1 BOLT-WHEEL
45 6802726 1 HOUSING-MACH
45 6803541 1 HUB ASSY-WHEEL SEE PAGE 4-4
47 6803542 8 NUT-WHEEL
48 6803572 25 BOLT-WHEEL
49 6805214 1 BRACKET-W/A,RH
50 WR55783 1 WASHER-AXLE SPROCKET
51 WR55784 5 SHIM

2-9 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



DRIVESHAFT INSTL-4000,80 7001735

2-10 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



DRIVESHAFT INSTL-4000,80 7001735

ITEM  PART# QTY  DESCRIPTION COMMENT
1 WR55933 2 SHAFT-DRIVE 80-108 HD SEE PAGE 2-11
2-10 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



SHAFT-DRIVE 80-108 HD WR55933

2-11 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



SHAFT-DRIVE 80-108 HD WR55933

ITEM PART # QTY  DESCRIPTION COMMENT
REF WR55939 1 SHAFT ASSY-MALE

REF WR131457 1 SHAFT, DRIVE HALF ASM

1 6664353 2 CROSS BEARING

2 WR55937 1 SHAFT-YOKE FEMALE

3 WR55940 1 RING-RETAINER

4 WR55936 1 SHAFT YOKE FEMALE

5 6672512 1 YOKE

6 6662097 1 PIN W/SPRING

WR55939 IS THE MALE HALF SHAFT.
WR131457 IS THE FEMALE HALF SHAFT.

2-11 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



OPT-72 IN DRIVESHAFT 7001734

2-12 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



OPT-72 IN DRIVESHAFT 7001734

ITEM  PART# QTY  DESCRIPTION COMMENT

1 6673303 2 SHAFT-DRIVE,72 IN SEE PAGE 2-17

2 6673306 2 SHAFT-DRIVE,72 IN SEE PAGE 2-15
2-12 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



TRANSMISSION ASSY 6661411

2-13 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



TRANSMISSION ASSY 6661411

ITEM PART # QTY DESCRIPTION COMMENT
1 6661840 2 PLUG
2 6661841 4 BOLT
3 6661842 1 LEVER
4 6661843 1 BOOT
5 6661845 3 ROLL PIN
6 6661851 1 SLEEVE
7 6661850 1 LEVER
8 6661853 1 SPRING
9 6661852 1 BALL
10 6661848 1 PLATE
" 6661844 1 BREATHER
12 6661847 1 EXTENSION
13 6661846 8 BOLT
14 6661963 1 PLUG
15 6661849 1 PLUG
16 WR55169 1 ADAPTER-08MP/-02FP
17 6664210 1 SWITCH TEMP
18 6661854 1 SEAL
21 6661877 1 FORK
22 6661862 12 INSERT
23 6661878 1 RAIL
24 6661947 1 FORK
25 6661872 1 LEVER
26 6661869 1 RING
27 6661946 1 SPRING
28 6661855 1 FUNNEL
29 6661873 1 SNAP RING
30 6661976 1 WASHER
31 6661975 1 CONE BLOCKING
32 6661879 1 RING BLOCKING
33 6661875 2 SPRING
35 6661876 3 INSERT
37 6661880 1 GEAR
38 6661874 1 SYNCHRONIZER
39 6661948 4 BOLT
40 6661949 1 RETINER
41 6661950 1 SHIM KIT .1005-.1515 35PCS
41 6661951 1 SHIM KIT .1215-.1305 7PCS
41 6661952 1 SHIM KIT .132-.1417 PCS
41 6661953 1 SHIM KIT .1425-.1530 7PCS
41 6661954 1 SHIM KIT.111-.120 7PCS
42 6661958 1 CUP
43 6661881 1 SNAP RING
44 6661919 1 GEAR
45 6661955 1 SHAFT
46 6661956 1 GEAR
47 6661957 1 O-RING
48 6661870 1 PIN
50 6661967 1 BOLT
51 6661966 1 WIRE CLIP
52 6661972 1 MAGNET
53 6661867 4 PLUG
54 6661961 1 CASE
55 WR 128555 5 RETAINER BOLT M8 X 20
56 6661884 1 SEAL
57 6661885 - SHIM .014
58 6661886 - SHIM .016
59 6661887 - SHIM .018
60 6661888 - SHIM .012
61 6661889 - SHIM .020
2-13 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



TRANSMISSION ASSY 6661411

2-13 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



TRANSMISSION ASSY 6661411

ITEM PART # QTY DESCRIPTION COMMENT

62 6661890 - SHIM .036

63 6661891 - SHIM .022

64 6661892 - SHIM .023

65 6661893 - SHIM .024

66 6661894 - SHIM .025

67 6661895 - SHIM .026

68 6661896 - SHIM .027

69 6661897 - SHIM .028

70 6661898 - SHIM .029

71 6661899 - SHIM .030

72 6661900 - SHIM .031

73 6661901 - SHIM .032

74 6661902 - SHIM .033

75 6661903 - SHIM .034

76 6661904 - SHIM .035

77 6661905 - SHIM .037

78 6661906 - SHIM .038

79 6661907 - SHIM .039

80 6661908 - SHIM .040

81 6661909 - SHIM .041

82 6661910 - SHIM .042

83 6661911 - SHIM .043

84 6661912 - SHIM .044

85 6661913 1 CUP

86 6661914 1 BEARING

87 6661915 1 SHAFT-INPUT

88 6661916 15 BEARING

89 6661924 1 SPACER

90 6665908 1 RETAINER

91 7000014 1 SWITCH-BACKUP

92 6661856 8 BOLT

93 6661857 2 BOLT

94 6661866 1 O-RING

95 6661859 1 SHAFT

96 6661868 1 COVER

98 6661964 1 PIN

99 6661965 1 SWITCH

100 6661864 1 PLATE

101 6661861 1 FORK

103 6661865 1 PLATE

104 6661858 1 PIN

105 505024D1 1 ARM - SLECTOR

106 6661860 1 FORK

107 6661920 1 CUP

108 6661921 1 BEARING

109 6661922 1 GEAR

110 6661923 1 SLEEVE

113 6661940 2 CONE

114 6661941 2 RACE

115 6661942 2 RING BLOCKING

116 6661927 4 SPRING

17 6661937 1 SHAFT ASSEMBLY

119 6661944 3 INSERT

120 6661939 1 WASHER

121 6661938 1 RING

124 6661936 1 SPACER

125 6661935 1 BEARING

126 6661934 1 GEAR

127 6661933 1 WASHER

128 6661931 1 SPACER
2-13 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



TRANSMISSION ASSY 6661411

2-13 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



TRANSMISSION ASSY 6661411

ITEM PART # QTY DESCRIPTION COMMENT
129 6661930 1 BEARING
130 6661929 1 GEAR
131 6661925 2 RING
134 6661959 2 BEARING
135 6661960 1 GEAR
138 6661982 1 CUP
139 6661917 1 BEARING
140 6661918 1 BRACE
141 6661928 3 INSERT
142 6661926 1 SYNCHRONIZER
143 6661932 1 SNAP RING
144 6665340 1 KIT
2-13 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



TRANSMISSION ASSY 6661411

2-13 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



TRANSMISSION ASSY 6661411

ITEM PART # QTY DESCRIPTION COMMENT
1 6661840 2 PLUG
2 6661841 4 BOLT
3 6661842 1 LEVER
4 6661843 1 BOOT
5 6661845 3 ROLL PIN
6 6661851 1 SLEEVE
7 6661850 1 LEVER
8 6661853 1 SPRING
9 6661852 1 BALL
10 6661848 1 PLATE
" 6661844 1 BREATHER
12 6661847 1 EXTENSION
13 6661846 8 BOLT
14 6661963 1 PLUG
15 6661849 1 PLUG
16 WR55169 1 ADAPTER-08MP/-02FP
17 6664210 1 SWITCH TEMP
18 6661854 1 SEAL
21 6661877 1 FORK
22 6661862 12 INSERT
23 6661878 1 RAIL
24 6661947 1 FORK
25 6661872 1 LEVER
26 6661869 1 RING
27 6661946 1 SPRING
28 6661855 1 FUNNEL
29 6661873 1 SNAP RING
30 6661976 1 WASHER
31 6661975 1 CONE BLOCKING
32 6661879 1 RING BLOCKING
33 6661875 2 SPRING
35 6661876 3 INSERT
37 6661880 1 GEAR
38 6661874 1 SYNCHRONIZER
39 6661948 4 BOLT
40 6661949 1 RETINER
41 6661950 1 SHIM KIT .1005-.1515 35PCS
41 6661951 1 SHIM KIT .1215-.1305 7PCS
41 6661952 1 SHIM KIT .132-.1417 PCS
41 6661953 1 SHIM KIT .1425-.1530 7PCS
41 6661954 1 SHIM KIT.111-.120 7PCS
42 6661958 1 CUP
43 6661881 1 SNAP RING
44 6661919 1 GEAR
45 6661955 1 SHAFT
46 6661956 1 GEAR
47 6661957 1 O-RING
48 6661870 1 PIN
50 6661967 1 BOLT
51 6661966 1 WIRE CLIP
52 6661972 1 MAGNET
53 6661867 4 PLUG
54 6661961 1 CASE
55 WR 128555 5 RETAINER BOLT M8 X 20
56 6661884 1 SEAL
57 6661885 - SHIM .014
58 6661886 - SHIM .016
59 6661887 - SHIM .018
60 6661888 - SHIM .012
61 6661889 - SHIM .020
2-13 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



TRANSMISSION ASSY 6661411

2-13 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



TRANSMISSION ASSY 6661411

ITEM PART # QTY DESCRIPTION COMMENT

62 6661890 - SHIM .036

63 6661891 - SHIM .022

64 6661892 - SHIM .023

65 6661893 - SHIM .024

66 6661894 - SHIM .025

67 6661895 - SHIM .026

68 6661896 - SHIM .027

69 6661897 - SHIM .028

70 6661898 - SHIM .029

71 6661899 - SHIM .030

72 6661900 - SHIM .031

73 6661901 - SHIM .032

74 6661902 - SHIM .033

75 6661903 - SHIM .034

76 6661904 - SHIM .035

77 6661905 - SHIM .037

78 6661906 - SHIM .038

79 6661907 - SHIM .039

80 6661908 - SHIM .040

81 6661909 - SHIM .041

82 6661910 - SHIM .042

83 6661911 - SHIM .043

84 6661912 - SHIM .044

85 6661913 1 CUP

86 6661914 1 BEARING

87 6661915 1 SHAFT-INPUT

88 6661916 15 BEARING

89 6661924 1 SPACER

90 6665908 1 RETAINER

91 7000014 1 SWITCH-BACKUP

92 6661856 8 BOLT

93 6661857 2 BOLT

94 6661866 1 O-RING

95 6661859 1 SHAFT

96 6661868 1 COVER

98 6661964 1 PIN

99 6661965 1 SWITCH

100 6661864 1 PLATE

101 6661861 1 FORK

103 6661865 1 PLATE

104 6661858 1 PIN

106 505024D1 1 ARM - SLECTOR

106 6661860 1 FORK

107 6661920 1 CUP

108 6661921 1 BEARING

109 6661922 1 GEAR

110 6661923 1 SLEEVE

113 6661940 2 CONE

114 6661941 2 RACE

115 6661942 2 RING BLOCKING

116 6661927 4 SPRING

117 6661937 1 SHAFT ASSEMBLY

119 6661944 3 INSERT

120 6661939 1 WASHER

121 6661938 1 RING

124 6661936 1 SPACER

125 6661935 1 BEARING

126 6661934 1 GEAR

127 6661933 1 WASHER
2-13 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



TRANSMISSION ASSY 6661411

128 6661931 1 SPACER

2-13 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



TRANSMISSION ASSY 6661411

ITEM PART # QTY DESCRIPTION COMMENT
129 6661930 1 BEARING
130 6661929 1 GEAR
131 6661925 2 RING
134 6661959 2 BEARING
135 6661960 1 GEAR
138 6661982 1 CUP
139 6661917 1 BEARING
140 6661918 1 BRACE
141 6661928 3 INSERT
142 6661926 1 SYNCHRONIZER
143 6661932 1 SNAP RING
144 6665340 1 KIT
2-13 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



SHAFT DRIVE T-S,MANUAL WR36176

2-14 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



SHAFT DRIVE T-S,MANUAL WR36176

ITEM PART # QTY DESCRIPTION COMMENT
3 6666907 2 ZERK
4 6666908 1 BEARING CROSS
5 6666909 1 BEARING CROSS
FOOTNOTE [A] ITEM 7: PLUG
FOOTNOTE [Al ITEMS 2,6,7 & 8 CANNOT BE PURCHASED INDIVIDUALLY BUT ARE
INCLUDED IN THE DRIVESHAFT.
FOOTNOTE [A] ITEM 2: CENTER SECTION
FOOTNOTE [Al ITEM 6: SLIP YOKE
FOOTNOTE [Al ITEM 8: YOKE
2-14 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



SHAFT-DRIVE,72IN 6673306

w
|
+£/ | — —
2-15 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



SHAFT-DRIVE,72IN 6673306

ITEM  PART# QTY  DESCRIPTION COMMENT
1 6664353 1 CROSS BEARING
2 WR132394 1 YOKE, AND SHAFT
2-15 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



DIFFERENTIAL ASSY 6672337

2-16 DRIVELINE GROUP

Copvright © 2005 AGCO 4450 MT SPRA-COUPE 2006



DIFFERENTIAL ASSY 6672337

ITEM PART # QTY DESCRIPTION COMMENT
REF WR121071 1 STRAP KIT-1350/1410
2 6672169 1 DRIVE GEAR KIT
3 6658265 1 SLINGER
4 6634581 1 BEARING
6 6658264 1 BAFFLE
8 6634583 1 BEARING
9 6662807 1 SLINGER
10 6662808 1 SEAL
11 6633096 1 YOKE
12 6634586 1 WASHER
13 6634143 1 NUT
14 6662811 1 COVER
15 6662810 1 SEALANT
16 6598452 1 PLUG
17 6634145 12 SCREW
19 6598849 2 BOLT
20 6634589 1 BEARING
23 6662814 10 BOLT
29 6662815 1 LOCK
30 6662816 2 SHAFT
31 6662817 2 BEARING
32 6662818 2 SEAL
33 6662819 2 RETAINER
34 WR550450 12 WASHER 0.62 LK ZN REG
35 WR10193 2 SCREW-CAP HEX 5/8 NC X
36 6672998 2 YOKE
37 659<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>